

紡織實驗室

Test Report 報告號碼: TXC2103 /2020 /LR 日期: 2021 年 01 月 15 日 頁數: 五 之 一 頁

野獸國股份有限公司
新北市板橋區三民路 1 段 210 號 12 樓

我們依照客戶的要求, 根據申請者送交的樣品進行測試如下:

樣品敘述 : 二件樣品如下:
(A) BROWN & FRIENDS 系列 熊大懶洋洋三角靠枕
(B) BROWN & FRIENDS 系列 莎莉懶洋洋三角靠枕

顏色 : (A) 棕色 (B) 黃色

成份 : 100% 聚酯纖維

申請者 : 野獸國股份有限公司

收件日期 : 2020 年 12 月 29 日 和 2021 年 01 月 11 日

測試週期 : 2020 年 12 月 29 日 至 2021 年 01 月 15 日

測試項目&測試方法 : 依申請者要求進行下列測試

測試結果 : 請參照下一頁結果

台灣檢驗科技股份有限公司

朱培馨

朱培馨
測試專員



"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

紡織實驗室

Test Report 報告號碼: TXC2103 /2020 /LR 日期: 2021 年 01 月 15 日 頁數: 五 之 二 頁

測試結果:

特定元素之遷移

測試方法: 參考中華民國國家標準 CNS 4797-2 Z 7066-2 7.4 節, 使用感應耦合電漿分析

遷移元素	測試結果 (毫克/公斤)				最大容許含量 (毫克/公斤)
	1	2	3	4	
銻 (Sb)	未偵測出	未偵測出	未偵測出	未偵測出	60
砷 (As)	未偵測出	未偵測出	未偵測出	未偵測出	25
鋇 (Ba)	未偵測出	未偵測出	未偵測出	未偵測出	1000
鎘 (Cd)	未偵測出	未偵測出	未偵測出	未偵測出	75
鉻 (Cr)	未偵測出	未偵測出	未偵測出	未偵測出	60
鉛 (Pb)	未偵測出	未偵測出	未偵測出	未偵測出	90
汞 (Hg)	未偵測出	未偵測出	未偵測出	未偵測出	60
硒 (Se)	未偵測出	未偵測出	未偵測出	未偵測出	500
結論	通過	通過	通過	通過	

樣品敘述:

1. 樣品(A)三角枕皮套咖啡色部位
2. 樣品(A)三角枕皮套米膚色部位
3. 樣品(A)三角枕皮套深咖啡色部位
4. 樣品(A)三角枕皮套白色部位

備註: 最大容許含量的明訂於中華民國國家標準 CNS 15331 S2158 表 2 報告極限值:

元素	報告極限值 (毫克/公斤)
銻 (Sb)	2
砷 (As)	1
鋇 (Ba)	1
鎘 (Cd)	1
鉻 (Cr)	1
鉛 (Pb)	1
汞 (Hg)	2
硒 (Se)	2

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

紡織實驗室

Test Report 報告號碼: TXC2103 /2020 /LR 日期: 2021 年 01 月 15 日 頁數: 五 之 三 頁

測試結果:

特定元素之遷移

測試方法: 參考中華民國國家標準 CNS 4797-2 Z 7066-2 7.4 節, 使用感應耦合電漿分析

遷移元素

	測試結果 (毫克/公斤)				最大容許含量 (毫克/公斤)
	5	6	7	8	
銻 (Sb)	未偵測出	未偵測出	未偵測出	未偵測出	60
砷 (As)	未偵測出	未偵測出	未偵測出	未偵測出	25
鋇 (Ba)	未偵測出	未偵測出	未偵測出	未偵測出	1000
鎘 (Cd)	未偵測出	未偵測出	未偵測出	未偵測出	75
鉻 (Cr)	未偵測出	未偵測出	未偵測出	未偵測出	60
鉛 (Pb)	未偵測出	未偵測出	未偵測出	未偵測出	90
汞 (Hg)	未偵測出	未偵測出	未偵測出	未偵測出	60
硒 (Se)	未偵測出	未偵測出	未偵測出	未偵測出	500
結論	通過	通過	通過	通過	

樣品敘述:

5. 樣品(A)麵包小長枕皮套橘色部位
6. 樣品(A)麵包小長枕皮套膚色部位
7. 樣品(A)麵包小長枕皮套棕色部位
8. 樣品(B)三角枕皮套黃色部位

備註: 最大容許含量的明訂於中華民國國家標準 CNS 15331 S2158 表 2
報告極限值:

元素	報告極限值 (毫克/公斤)
銻 (Sb)	2
砷 (As)	1
鋇 (Ba)	1
鎘 (Cd)	1
鉻 (Cr)	1
鉛 (Pb)	1
汞 (Hg)	2
硒 (Se)	2

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

紡織實驗室

Test Report 報告號碼: TXC2103 /2020 /LR 日期: 2021 年 01 月 15 日頁數: 五 之 四 頁

測試結果:

特定元素之遷移

測試方法: 參考中華民國國家標準 CNS 4797-2 Z 7066-2 7.4 節, 使用感應耦合電漿分析

遷移元素	測試結果 (毫克/公斤)			最大容許含量 (毫克/公斤)
	9+10	11	12	
銻 (Sb)	未偵測出	未偵測出	未偵測出	60
砷 (As)	未偵測出	未偵測出	未偵測出	25
鋇 (Ba)	未偵測出	未偵測出	未偵測出	1000
鎘 (Cd)	未偵測出	未偵測出	未偵測出	75
鉻 (Cr)	未偵測出	未偵測出	未偵測出	60
鉛 (Pb)	未偵測出	未偵測出	未偵測出	90
汞 (Hg)	未偵測出	未偵測出	未偵測出	60
硒 (Se)	未偵測出	未偵測出	未偵測出	500
結論	通過	通過	通過	

樣品敘述:

- 9. 樣品(B)三角枕皮套白色部位
- 10. 樣品(B)蛋殼小長枕皮套白色部位
- 11. 樣品(B)三角枕皮套桔色部位
- 12. 樣品(B)三角枕皮套黑色部位

備註: 最大容許含量的明訂於中華民國國家標準 CNS 15331 S2158 表 2 報告極限值:

元素	報告極限值 (毫克/公斤)
銻 (Sb)	2
砷 (As)	1
鋇 (Ba)	1
鎘 (Cd)	1
鉻 (Cr)	1
鉛 (Pb)	1
汞 (Hg)	2
硒 (Se)	2

以上測試由 SGS 相關實驗室執行

樣品照片



*** 結 束 ***

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."